K9_95071_29_0-A-001

R6.185 DCR

Section: GO - BODYWORK - CAB Ref: G0.03.2 (1)
END PLATE

Fig. P/n QTY Name

Notes:

[R6.185 DCR]

1 0.018.7448.0 1 plate
2.0114.005.2 4 screwm 6 p.1.0x 16
3 2.1310.002.2 4 flat washer 6.4x12.5

1/1



K9_D4076_03_0-A-00

R6.185 DCR
Section: GO - BODYWORK - CAB

Ref: G0.03.3 (1)

LADDER

Fig. P/n QTY Name

Notes:

[R6.185 DCR]

1 0.013.7578.4/30 2 climbing steps

2.0112.311.2 6 screw m 10 p.1.5 x 30

1/1



K9_L0276_04_0-A-001 |

Section: GO - BODYWORK - CAB

LADDER

R6.185 DCR

Ref: G0.03.4 (1)

Fig. P/n

QTY Name

Notes:

- FOR TYPES WITH NATURAL POWER [R6.185 DCR]

0.016.3905.3
0.016.4081.3
2.0112.311.2
2.0112.209.2
2.1011.105.2
0.016.3992.3
0.013.7578.4/30
2.6070.004.0
2.1310.004.2

O 03 N b W~

— N — om0 W -

climbing steps dx/rh/re
bracket

screw m 10 p.1.5 x 30
screw m 8 p 1.25 x 25
nutm 8 p.1.25

cover

climbing steps

plug 25

flat washer 8.4x17

1/1



7—eo
(<]
19 —
3_
7—eo
(<]
5—C=0 19—

]

18—<>
11—
6—F % g

16—
17—4?‘5
9 H
18—<=>

11—

K9_D4076_00_0-A-00

Section: GO - BODYWORK - CAB
CAB BEARING RUBBER SPRINGING

R6.185 DCR

Ref: G0.03.5 (1)

Fig. P/n QTY Name

Notes:

[R6.185 DCR]

1 0.013.7607.3 1 support sx/lh/1i

2 0.013.7413.0 1 support sx/lh/1i

3 0.013.6204.0/10 2 pin

4 0.013.1022.0/10 4 silent-block

5 04450233 2 small disc

6 2.0112.309.2 1 screw m 10 p.1.5 x 25
7 2.1121.011.2 6 nutm 16

8 0.013.7414.0 1 support dx/rh/re

9 2.0113.635.2 2 screw m 16x130

10 2.1011.106.2 1 nutm 10 p.1.5

11 0.013.7411.0/10 2 bracket

12 2.0129.073.6 4 screw m 20 p.2x50

13 01167055 4 washer 20.5x40

14 0.013.7560.3/30 1 support dx/rh/re

15 2.0112.409.2 8 screw m 12 p.1.75 x 25
16 04426734 1 small block

17 2.0114.207.2 2 screw m 8 p.1.25 x 20
18 0.013.7412.0 2 plate

19 01139580 2 washer 17

20 0.013.1847.0 4 shim

21 2.1549.579.2 4 disc

1/1



K9_D4076_01_0-A-002]

Section: GO - BODYWORK - CAB
MECHANICAL CAB SUSPENSION - DX/RH/RE

R6.185 DCR

Ref: G0.03.6 (2)

Fig. P/n QTY Name

Notes:

[R6.185 DCR]

2 0.013.6048.3/30 1 support dx/rh/re

3 0.013.4925.4/10 2 silent-block

4 0.015.1274.3 2 fork

5 2.1121.011.2 6 nutm 16

6 2.0113.831.2 2 screw

7 2.1475.108.2 2 spring washer 20

8 2.0112.311.2 12 screw m 10 p.1.5 x 30
9 2.1121.007.2 10 nutm 10 p.1.5

10 2.0129.073.6 4 screw m 20 p.2x50

11 01167055 4 washer 20.5x40

12 0.015.0873.4 2 rod

13 0.015.1481.4 1 support

15 0.011.3290.2/10 2 stopper

16 2.0312.412.2 2 screw m 12 p.1.75x35
17 0.015.1519.2 1 bracket

18 2.0114.517.2 6 screw m 14 x 50

19 2.1121.010.2 10 nutm 14 p.2

22 04427785 1 joint

24 2.0112.427.2 1 screw m 12 p.1.75 x 90
25 2.1121.008.2 2 nutm 12

40 0.015.0003.4 2 shock absorber

41 2.0112.526.2 4 screw m 14 p.2x85
42 01139580 2 washer 17

44 0.012.3165.0 2 washer @ 95/ 12.5

45 0.015.0871.2 1 bracket

46 0.013.5006.0 2 plate

49 2.0113.619.2 2 screw m 16 p.2x50

51 0.012.3229.0 2 plate

52 2.0112.409.2 8 screw m 12 p.1.75 x 25
55 0.015.1890.3 2 bracket

1/1



25 20 23

12

K9_D4076_01_0-B-002

R6.185 DCR

Section: GO - BODYWORK - CAB Ref: G0.03.7 (2)
MECHANICAL CAB SUSPENSION SX/LH/LI

Fig. P/n QTY Name

Notes:

[R6.185 DCR]

1 0.013.5944.3 1 support sx/lh/1i

3 0.013.4925.4/10 2 silent-block

4 0.015.1274.3 2 fork

5 2.1121.011.2 6 nutm 16

6 2.0113.831.2 2 screw

7 2.1475.108.2 2 spring washer 20

8 2.0112.311.2 12 screw m 10 p.1.5 x 30
9 2.1121.007.2 10 nutm 10 p.1.5

10 2.0129.073.6 4 screw m 20 p.2x50

11 01167055 4 washer 20.5x40

12 0.015.0873.4 2 rod

14 0.015.1482.4 1 support

15 0.011.3290.2/10 2 stopper

16 2.0312.412.2 2 screw m 12 p.1.75x35
18 2.0114.517.2 6 screw m 14 x 50

19 2.1121.010.2 10 nutm 14 p.2

20 04426843.4/10 1 stabiliser

23 2.0112.430.2 1 screw m 12x105

25 2.1121.008.2 2 nutm 12

26 2.0113.829.7 6 screw m 20 p.2.5 x 100
40 0.015.0003.4 2 shock absorber

41 2.0112.526.2 4 screw m 14 p.2x85

42 01139580 2 washer 17

44 0.012.3165.0 2 washer @ 95/ 12.5

46 0.013.5006.0 2 plate

47 0.015.0872.2 1 bracket

49 2.0113.619.2 2 screw m 16 p.2x50
50 0.015.1520.2 1 bracket

51 0.012.3229.0 2 plate

53 2.0114.207.2 2 screw m 8 p.1.25 x 20
54 04426734 1 small block

55 0.015.1890.3 2 bracket

1/1



R6.185 DCR

Section: GO - BODYWORK - CAB Ref: G0.03.8 (2)
PNEUMATIC CAB SUSPENSION DX/RH/RE

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH PNEUMATIC BRAKE [R6.185 DCR]

2 0.013.6048.3/30 1 support dx/rh/re
3 0.013.4925.4/10 2 silent-block
4 0.013.4926.3/10 2 fork
5 2.1121.011.2 6 nutm 16
6 2.0113.832.2 2 screw m 16 x 45
7 2.1475.108.2 2 spring washer 20
8 2.0112.311.2 12 screw m 10 p.1.5 x 30
9 2.1121.007.2 10 nutm 10 p.1.5
10 2.0129.073.6 4 screw m 20 p.2x50
11 01167055 4 washer 20.5x40
12 0.015.0873.4 2 rod
13 0.015.1481.4 1 support
15 0.011.3290.2/10 2 stopper
16 2.0312.412.2 2 screw m 12 p.1.75x35
17 0.015.1519.2 1 bracket
18 2.0114.517.2 6 screw m 14 x 50
19 2.1121.010.2 10 nutm 14 p.2
22 04427785 1 joint
24 2.0112.427.2 1 screw m 12 p.1.75 x 90
25 2.1121.008.2 2 nutm 12
40 0.015.1240.4 2 shock absorber @ 125, 10 bar
41 2.0112.526.2 4 screw m 14 p.2x85
42 01139580 2 washer 17
44 0.012.3165.0 2 washer @ 95/ 12.5
45 0.015.0871.2 1 bracket

12 46 0.013.5006.0 2 plate

49 2.0113.619.2 2 screw m 16 p.2x50

51 0.012.3229.0 2 plate
52 2.0112.409.2 8 screw m 12 p.1.75 x 25
55 0.015.1890.3 2 bracket



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-r6-185-dcr-tier-3-tractor-parts-catalogue-manual-instant-download/



